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Zhejiang J&A Testing Technology Co., Lid. (hereinafier “the Company”) guarantees impartiality, independence and honesty

of the testing and is responsible for the testing results. The company keeps confidential all information of testing samples

provided by the Principal and protesis its ownership .

AR R ER .

The report is invalid if altered.

AIELETEA. HEAST (5%, AREAXTLERBRNEH mEXA.
The test report will be deemed invalid without signatures (or stamps) of the reviewer and approver as well as without the red

inspection and testing stamp for exclusive u se.
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Any written disagreement to this report shall be raised to the Company within 15 days after receiving of the test report. For
mandatory tasks assigned by administrative departments of the government, if the inspected company disagrees with the test

results of sampling, it should be conducted in accordance with the documents of the government administrative departntent

and relevant national laws and regulations

h AT B S, ATt . B tE A B M T 7 ST . AR R R AN A5 R X E R R A
It : ,
The Principal shall guarantee that samples received by the Company are typical, authentic and accurate. The test results

shown in this report are only applicable for subm iited samples.

AR 5 T AR R4 BIRTE 4, S sdh 784 TL 5 BUR RS AT A A R ki@ iy s . AR T4
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All pages of tlie report are integral parts of the report. The Company shall not be held legally liable for any misunderstandi  ng

by using separate page(sjof the report or other use of any part of the page.

RBAATRTAZ, FEGLRSHAFSEL. EERE. PHREAMMRE.
Without the Company § consent in written form, the report shall not be used for advertising, court evidence, arbitration and

other related activities.

B % /R S O S ST A R SRR D %, BT AT RE WO I b v AL T A 0 8 R TR B
Except for the customer s special declaration and payment of sample management fee, ail samples will not be reserved beyond

the period of validity specified by standard.
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R R LREAR §J&Eﬁ 2022.12.5
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Test Report
#RE%RS (Report No.): HS221719 2T, $£21 7 (Page2of21)

k1 HABfEL
# o B AR Bk H & AR BHHE # S g
EX 1 HS221719001 om%m%%&ﬁﬁ 1.5kg e R, BHRER

253
EX: { HS221719002 0%%%%@%%% 1.6 kg e LR, BHER

S A g 7
EX § HS221719003 03#4U4R 7 4R % 1] b 1.4 kg e LR, BHER
EX’ { HS221719004 04# A KR 4E 1.6 kg HELR, BHER
EX: | HS221719005 05# 4R i3 & 1.8 kg e LR, BHER
EX HS221719006 06#— AL 5 &b id i 1.6 kg FELR, BHER
EX: { HS221719007 07# =ML F i bk 1.5kg ek, BHRER
X § HS221719008 0848 X 1 X 48 1.7kg e LK, BHER
EX: 4 HS221719009 09#/ % & & 1.8kg FELK, BHRE
EX: § HS221719010 10445 5 43275 K3k 1.6 kg e iR, BHEE
EX: § HS221719011 14N EHHK 1.5kg .ﬁéiﬁ,ﬁﬁ%ﬁ
EX: § HS221719012 124 X33, 1.4 kg HELE, BHEX
EX: HS221719013 13448 AL K 18 4 1.8 kg e LR, BHER
=X | HS221719014 '1#ﬁwwﬁz 1.6 kg ﬁéi&,ﬁﬁ%ﬁ
S § HS221719015 154K ILA 1.6 kg ek, BHRER
EX: 4 HS221719016 1644 F KT 1.5 kg e LR, BHER
EX: | HS221719017 174 R4t 1.8 kg e AR, BHERER
X 4 HS221719018 18#46 G 4t 1.7kg ek, BHRRR

IRThZEARHEBIRA S/ Zhejiang J&A Testing Technology Co., Ltd.

Mokt HRVLHHUM ATRIT X 2 1335 5 D #i 2 )2, 310053

Add.: 2* Floor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou, China, 310053

Kbt Website: www.jatests.com

il 4 Email: service@jatests.com

Hi% Tel: 0571-56031800
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Test Report
REHS (Report No.): HS221719 #37, 3217 (Page3of21)
k2 LBEAEMER

Hth5 H B AIR i) 8 =253 1 i PR #o M {E
HS221719001 Pl iijﬁ*ﬁg —EFER mg TEQ/kg / 5.3x107
HS221719002 Oz#ébizéiiﬁ%# —ARE mg TEQ/kg / 1.3x107
HS221719003 03#4L4R 7 48 % 1] 4k :.vféigﬁ mg TEQ/kg / | 9.0x107
HS221719004 044 EHE A 1B —EEE mg TEQ/kg / 2.9x107
HS221719005 054 4R & 5% & —EEE mg TEQ/kg / 3.2x107
HS221719006 06#— AL 5 Ak i it —EER mg TEQ/kg / 3.0x107
HS221719007 07# =ML &bk —ERE mg TEQ/kg / 7535103
HS221719008 0849 Xt 748 —EEE mg TEQ/kg / 2.7x107
HS221719009 094 /. /% € B ZRER mg TEQ/kg / 3.4x107
HS221719010 10445 6- 40 3275 K b —EEE mg TEQ/kg / 6.6x107
HS221719011 11#@.4&&%%@& i%%% mg TEQ/k-g / | 8.3x107
HS221719012 1240 4 K 3% —EEE mg TEQ/kg / 9.5x107
HS221719013 1344 KI8 —REE mg TEQ/kg / 3.0x107
H3221719014 14#:&%41:4&,‘1 X —EFEE mg TEQ/kg ot | 1.5x107
HS221719015 154 AL A —EREE mg TEQ/kg / 1.5x10¢
HS221719016 164 &AL T R —RHEE mg TEQ/kg / 4.4x107
HS221719017 17434 E 241 B mg TEQ/kg / 1.1%107
HS221719018 18#:t ¥ 4F —EHEE mg TEQ/kg / 2.0x10%

IRTH R NRHEERAF)/ Zhejiang J&A Testing Technology Co., Ltd.

Mahk: BRTAEHUHTTIRILKR4CEE 1335 5 D # 2 )2, 310053

Add.: 2 Floor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 310053

W1l Website: www.jatests.com %5 Email: service@jatests.com i1 Tel: 0571-56031800
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—E K Rk AR fe it AR
Hahms HS221719001 FHE / ARE /
=% B (p) # tH PR (pou) AH Y ¥ K E(TEQ
—EEE
ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg

5 2,3,7.8-TCDD N.D. 0.08 i 0.04
8 1.2,3,7,8-PeCDD N.D. 0.06 x0.5 0.015
fi 1.2.3,4,7,8-HxCDD N.D. 0.05 x0.1 0.0025
33*: 1.2.3,6,7,8-HxCDD 0.16 0.04 0.1 0.016
f} 1.2.3,7.8,9-HxCDD N.D. 0.04 x0.1 0.002

= 1,2.3,4,6.7.8-HpCDD 1.0 0.04 x0.01 0.01
;‘E OCDD 3.1 0.05 x0.001 0.0031
PCDDs & & 44 - = 0.089

2,3,7,8-TCDF 0.4 0.1 x0.1 0.04
1,2,3,7.8-PeCDF 0.48 0.07 %0.05 0.024
2,3,4,7,8-PeCDF 0.43 0.07 0.5 0.22

g 1,2.3,4.7.8-HXxCDF 0.49 0.03 x0.1 0.049
K 1,2.3.6,7.8-HxCDF 0.45 0.04 x0.1 0.045
= 1.2.3.7.8.9-HxCDF N.D. 0.06 %0.1 0.003
7t 2.3,4,6,7.8-HxCDF 0.46 0.04 x0.1 0.046
é 1,2,3,4.6.7.8-HpCDF 1.4 0.03 x0.01 0.014

l,2;3,4,7,8,9-HpCDF- : N.D. 0.04 x0.01 | 0.00020
OCDF 0.95 0.03 x0.001 0.00095
PCDFs % & 5.1 - - 0.44
—"2% %% (PCDDs+PCDFs) 9.5 - 2 0.53

HiE: EMRE(p): —RFRAEMEAL;

AWML EKRE (TEQ) : WHEH4Y F23.7.8-TCDD #I A ERA:

S BT AR kPR e, A R BRI R,

IRTHZSRRHSER AR/ Zhejiang J&A Testing Technology Co., Ltd.
Huhl: HFTTHHUHITRIL X% 1335 5 D # 2 )z, 310053
Add.: 2" Floor, Building D, No.1335 Bin’an Rd., Binjiang District, Hangzhou,China, 310053

[kt Website: www.jatests.com {41 Email: service@jatests.com 1% Tel: 0571-56031800
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HEHRES (Report No.): HS221719 %57, $£21 T (Page5o0f21)

B £ R R R S 3R At 22
Py HS221719002 FAHE / - ERE /
AR B (p) # PR (po) A ML ¥ikE(TEQ)
—RERX
ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg
3 2,3,7.8-TCDD ND. 004 s 0.02
A 1,2,3.7.8-PeCDD N.D. 0.03 x0.5 0.0075
f; 1.2.3.4,7.8-HxCDD N.D. 0.03 0.1 0.0015
e 1,2,3.6,7.8-HxCDD N.D. 0.03 x0.1 0.0015
5’:: 1.2,3,7.8,9-HxCDD N.D. 0.03 0.1 0.0015
2 1,2,3.4,6,7,8-HpCDD N.D. 0.03 x0.01 0.00015
o 0CDD 14 0.03 40,001 0.0014
PCDDs &% 15 - 2 0.034
2,3,7.8-TCDF 0.18 0.05 0.1 0.018
1,2,3,7,8-PeCDF N.D. 0.05 %0.05 0.0012
2.3,4,7,8-PeCDF 0.10 0.05 0.5 0.05
; 1.2.3,4,7.8-HxCDF 0.15 . 0.02 x0.1 0015
R 1,2,3.6.7,8-HXCDF N.D. 0.02 x0.1 0.001
% 1.2.3,7.8.9-HxCDF N.D. 0.03 x0.1 0.0015
:"‘F 2,3,4,6,7.8-HxCDF N.D. 0.02 x0.1 0.001
;;; 1,2,3,4.6,7.8-HpCDF 0.51 0.01 x0.01 0.0051
1234780-HpCDF N.D. ' 0.02 | - %0.01 0.00010
OCDF 0.53 0.03 x0.001 0.00053
PCDFs & & 1.5 - . 0.093
—%3% %% (PCDDs+PCDFs) 3.0 - g 0.13

HiE FARE(p): —BRIKAM T,
EMLFkE (TEQ) : #HH A% F23,7.8-TCDD #IAERA;
P AR T A IR, Gt AN LR R d TR

IRTH I MRHEERAT/ Zhejiang J&A Testing Technology Co., Ltd.

bl HHTA M ITRILX 4R 1335 5 D #: 2 /2, 310053

Add.: 27 Floor, Building D, No.1335 Bin’an Rd., Binjiang District, Hangzhou,China, 310053

[l Website: www.jatests.com {41 Email: service@jatests.com 15 Tel: 0571-56031800
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#4542 (Report No.): HS221719 # 67, 21T (Page6o0f21)
R E A FMARAR HEAT R
5 HS221719003 FHE / S EE /
5 ) (p) # i PR (pou) #H % FKE(TEQ
=RER ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg

5 2.3,7,8-TCDD N.D. 0.07 ' “1 0.035
0 1,2,3,7,8-PeCDD N.D. 0.07 x0.5 0.018
ﬁf 1,2,3.4.7.8-HxCDD 0.21 0.06 0.1 0.021
3}*} 1,2,3.6.7.8-HXxCDD 0.27 0.06 x0.1 0.027
:1[ 1,2,3,7.8.9-HxCDD N.D. 0.05 x0.1 0.0025
= 1.2.3,4,6,7.8-HpCDD 2.6 0.06 x0.01 0.026
§ OCDD 9.0 0.07 %0.001 0.009

PCDDs & & 12 - . 0.14

2,3,7.8-TCDF 0.4 0.1 0.1 0.04

1,2,3,7,8-PeCDF 0.6 0.1 x0.03 0.03
2,3,4,7,8-PeCDF 0.71 0.09 x0.5 0.36

; -1,2,3.4,7,8-HxCDF 1.0 ; 0.06 , x0.1 0.1

K 1,2,3.6.7.8-HxCDF 0.83 0.06 x0.1 0.083
= 1.2.3.7.8.9-HxCDF 021 0.08 %0.1 0.021
j’F 2.3.4,6,7,8-HxCDF 0.78 0.06 %0.1 0.078
é 1,2,3,4,6,7.8-HpCDF 33 0.05 x0.01 0.033
1,2,3,4,7,8,9-HPCDF 0.64 ‘ -0.07 x0.01 0.0064
OCDF 8.7 0.09 x0.001 0.0087

PCDFs &% 17 . g 0.76

—*2% % ¥ (PCDDs+PCDFs) 29 E 2 0.90

B MR A(p): —BIFIRBEM EAL;

%.
AR Y FTXE (TEQ) : HHE A48 F23.7,8-TCDD 89 /R & KK ;
M) B AR T A rRE, I YRR 248 B TRt

BRI h IS ARIEERAE/ Zhejiang J&A Testing Technology Co., Ltd.

Mkl BT BN TTRIL X B #1335 5 D #5 2 )2, 310053

Add.: 2 Fioor, Building D, No.1335 Bin’an Rd., Binjiang District, Hangzhou,China, 310053

[l Website: www.jatests.com 4 Email: service@jatests.com Hi1iE Tel: 0571-56031800
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ZrE K R MR R M B AT R
Homks HS221719004 KAEE / SAF 7
MR E(p) 14t PR (pou) #1 % FiRE(TEQ
—EEE
ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg

% 2.3.7.8-TCDD N.D. 0.04 x1 0.02

:if_L 1,2.3.7.8-PeCDD N.D. 0.04 %0.5 0.01
f_f 1.2.3.4,7.8-HxCDD N.D. 0.03 x0.1 0.0015
E 1,2,3,6,7,8-HxCDD N.D. 0.03 %(0.1 0.0015
:j; 1,2,3,7,8,9-HxCDD N.D. 0.03 x(0.1 0.0015
= 1.2,3,4,6,7.8-HpCDD 0.59 0.03 x0.01 0.0059
ﬂ‘; 0OCDD 6.1 0.05 x0.001 0.0061
PCDDs &% 6.8 - . 0.046

2,3,7,8-TCDF 0.15 0.06 0.1 0.015
1,2,3.7.8-PeCDF 0.32 0.05 x0.05 0.016
2.3,4.7,8-PeCDF 0.15 0.05 0.5 0.075

; 1,2,3,4,7,8-HxCDF 0.44 0.02 0.1 0.044

R 1.2,3.6,7,8-HxCDF 0.41 0.02 x0.1 0.041
% 1,2,3,7,8,9-HXCDF N.D. 0.03 %0.1 0.0015

s 2,3,4,6,7.8-HxCDF 0.21 0.02 %0.1 0.021
:2 1,2,3,4,6,7,8-HpCDF 1.5 0.02 %0.01 0.015
1,2.3.4.7.8.9-HpCDF_ 0.72 0.03 x0.01 | 0.0072

OCDF 4.1 0.04 %0.001 0.0041

PCDFs & ¥ 8.0 - - 0.24

—=2% %% (PCDDs+PCDFs) 15 - 4 0.29

Hix:  FAKRE(p): ZBRKEMEAL;
AMYFKE (TEQ) : #HHE H48% F23.78-TCDD A FRKE;
TR AT RE, T HFR Y E R 248 d Rt

SIS MRIESER A S/ Zhejiang J&A Testing Technology Co., Lid.
Huhk: HFTLAS B T KR 2o i 1335 %5 D #: 2 )=, 310053
Add.: 2 Floor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 31 0053

%4l Website: www.jatests.com i34 Email: service@jatests.com i1 Tel: 0571-56031800
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REHS (Report No.): HS221719 F8 I, 217 (Page8of2l)
B R A FHARRR HERTEER
HSms HS221719005 AHE v Cx i 2 /
5% K () # PR (pou) #M % ¥ KK (TEQ)
ZERER
ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg

% 2.3,7.8-TCDD N.D. 0.09 x1 0.045
A 1,2,3,7,8-PeCDD N.D. 0.05 0.5 0.012
E 1,2,3,4,7,8-HxCDD N.D. 0.05 =0.1 0.0025
:?,E 1,2.3,6,7.8-HxCDD N.D. 0.05 x0.1 0.0025
;;FL 1,2,3,7.8.9-HxCDD N.D. 0.05 x0.1 0.0025
= 1,2,3,4.6,7,8-HpCDD 0.55 0.04 x0.01 0.0055
2 0OCDD 3.1 0.05 x0.001 0.0031
PCDDs & & 3.8 - - 0.073
2,3,7.8-TCDF 0.31 0.09 x0.1 0.031
1,2,3,7,8-PeCDF 0.25 0.03 %0.05 0.012
2.3,4,7,8-PeCDF 0.18 0.06 0.5 0.09
g 1.2,3.4,7,8-HxCDF -0.26 0.03 %0.1 0.026
K 12.3.6.7.8-HxCDF 0.42 0.03 x0.1 0.042
% 1,2,3.7,8.9-HXCDE N.D. 0.04 <0.1 0.002
Lis 2,3,4,6,7.8-HxCDF 0.24 0.03 %0.1 0.024
,fg 1,2.3,4,6,7.8-HpCDF 1.9 0.02 %0.01 0.019

© 1.2,3.4.7,8.9-HpCDF . N.D. 0.03 ; x0.01 0:00015

OCDF 25 0.07 x0.001 0.0025
PCDFs & & 6.1 5 - 0.25
—=2# ¥ ¥ (PCDDs+PCDFs) 9.9 - S 0.32

EER TR (p): = BIFRK AN AL
HMBFRE (TEQ) : I AL F23,7.8-TCDD &9/AERA;
TR B KT 4 IRe, R AN S FIKE 24 E R

SRThZIENEHSERAT/ Zhejiang J&A Testing Technology Co., Ltd.

Michl: T4 B TRV X 4 1335 5 D #: 2 )=, 310053

Add.: 2 Floor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 310053

i Website: www.jatests.com iR # Email: service@jatests.com HiF Tel: 0571-56031800
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ZRFE A FMARRR AT
Honthg HS221719006 FAEE / SRF 7
5K K (p) # R (po) AM L ¥ K E(TEQ)
—ERE
ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg

P 2,3,7.8-TCDD N.D 0.04 x1 0.02

A 1,2.3.7.8-PeCDD N.D 0.04 *0.5 0.01
j_)f 1,2.3.4.7.8-HxCDD N.D 0.03 0.1 0.0015
3f~ 1,2.3,6,7.8-HxCDD N.D 0.03 x0.1 0.0015
i 12,3.7,8.9-HxCDD N.D 0.03 <0.1 0.0015
= 1,2.3.4.6.7.8-HpCDD 0.35 0.02 =0.01 0.0035
§ OCDD 2.6 0.04 %0.001 0.0026
PCDDs & & 3.0 - 5 0.041

2,3.7.8-TCDF 0.30 0.09 x(.1 0.03
1,2,3,7,8-PeCDF 0.26 0.04 %0.05 0.013

2,3.4,7,8-PeCDF 0.23 0.04 0.5 0.12

g 1,2,3,4,7.8-HxCDF 0.24 0.02 x0.1 0.024
& 1,2,3.6.7.8-HxCDF 033 0.02 x0.1 0.033
% 1,2,3,7.8.9-HxCDF N.D. 0.03 «0.1 0.0015
It 2.3,4.6,7.8-HxCDF 021 0.03 %0.1 0.021
:g 1,2.3.4,6.7.8-HpCDF 1.5 0.02 %0.01 0.015

1.2,3:4,7.8.9-HpCDF N.D. 0.03 *0.01 0.00015

OCDF 2.0 0.06 x0.001 0.002

PCDFs & & 5.1 - < 0.26

—*2%x %% (PCDDs+PCDFs) 8.1 - 3 0.30

HikE: EMRAE(p): —BEIREMEAL;

EM Y FKE (TEQ) : IH A% F23.7.8-TCDD #MFRA;

SRR AT A B R, TSN S ERA 2 R Rt

IRThZISMRHSEIRAR) Zhejiang JEA Testing Technology Co., Ltd.
Stk HELA BN I X 28 1335 5 D ¥R 2 )=, 310053

Add.: 2* Floor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 310053
b Website: www.jatests.com e 4 Email: service@jatests.com

ifi§ Tel: 0571-56031800
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®ESHS (Report No.): HS221719 #1017, 3£21 71 (Page 10 0of21)

ZE R A R AR R R IEA T 4

Hohs HS221719007 FHE V% TRE /
52K K (p) # i PR (pou) #M % FIRE(TEQ)
=RER ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg
% 2,3,7.8-TCDD N.D. 0.04 x1 0.02
A 1,2,3,7.8-PeCDD N.D. 0.03 x0.5 0.0075
E 1,2.3,4.7.8-HxCDD 0.07 0.02 =0.1 0.007
::*ﬁ. 1,2,3,6,7,8-HxCDD N.D. 0.02 x0.1 0.001
;Tf 1.2,3,7.8.9-HxCDD N.D. 0.02 0.1 0.001
= 1.2,3.4,6,7.8-HpCDD 0.18 0.02 %0.01 0.0018
§ OCDD 1.7 0.03 =0.001 0.0017
PCDDs & ¥ 2.0 - ) 0.040
2.3,7,8-TCDF 0.09 0.05 0.1 0.009
1,2,3,7,8-PeCDF 0.13 0.04 x0.05 0.0065
2.3,4,7.8-PeCDF N.D. 0.04 x0.5 0.01
?L 1.2.3.4,7.8-HxCDF N.D. 0.01 x0.1 0.00050
o 1.2,3.6.7.8-HXCDF N.D. 0.01 %0.1 0.00050
% 1,2,3.7,8.9-HXCDF N.D. 0.02 x0.1 0.001
# 2.3,4,6,7,8-HXCDF N.D. 0.02 %0.1 0.001
; 1,2.3,4,6,7.8-HpCDF , 0.37 ‘ 0.01 : x0.01 0.0037
1,2.3.4,7.8.9-HpCDF . N.D. . 001 -%0.01 0.000050
OCDF 0.50 0.03 x0.001 0.0005
PCDFs &% 1.1 - - 0.033
—*2% %% (PCDDs+PCDFs) 3.1 - = 0.073

Hix: FMERAE(p): —BFIKEMEL,
A4 BFRE (TEQ) : HEAH4E F23,7.8-TCDD WA ERA;
SRR E A& T A IR e, HE AR S F KA 24 d R

IThEIeNEHEERAE Zhejiang J&A Testing Technology Co., Ltd.

Huhk: HFELA BN ATIRIT X i 2 1335 5 D #k 2 )2, 310053

Add.: 2% Fioor, Building D, Ne.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 31 0053

[«dhil Website: www.jatests.com {541 Email: service@jatests.com 115 Tel: 0571-56031800
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—E A FARA R AR A R
RS HS221719008 FHE / HEE £
3 K (p) # i PR (pou) A % #KE(TEQ)
=RER ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg

% ‘ 2,3,7,8-TCDD N.D. 0.07 x1 0.035

A 1,2,3.7.8-PeCDD N.D. 0.06 x0.5 0.015
fé 1.2.3.4,7,8-HxCDD N.D. 0.05 %0.1 0.0025
X 1,2,3.,6,7,8-HxCDD N.D. 0.05 x0.1 0.0025
j} 1,2.3,7.8.9-HxCDD N.D. 0.05 0.1 0.0025
= 1,2,3.4.6.7.8-HpCDD N.D. 0.05 %0.01 0.00025
v‘;i OCDD 2.1 0.06 %0.001 0.0021

PCDDs & % 23 - - 0.060

2,3,7.8-TCDF 0.25 0.07 =0.1 0.025

1,2.3,7.8-PeCDF 0.22 0.07 %0.05 0.011

2.3,4,7.8-PeCDF 0.18 0.07 0.5 0.09

g 1.2.3.4.7,8-HXCDF 0.34 0.04 0.1 0.034
K 1.2.3,6.7.8-HXCDF 0.29 0.04 x0.1 0.029
% 1.2,3,7,8,9-HXCDF N.D. 0.06 x0.1 0.003
#* 2.3.4,6,7,8-HxCDF N.D. 0.05 x0.1 0.0025

:; 1.2,3.4,6,7.8-HpCDF 1.1 0.03 =0.01 0.011
' 1.2.3.4,7.8,9-HpCDF N.D. 0.05 x0.01° 0.00025
OCDF 1.6 0.05 x0.001 0.0016

PCDFs & & 4.1 . = 0.21

—"&%x ¥ ¥ (PCDDs+PCDFs) 6.4 - S 0.27

HiE: FARE(p): = BRREMEAL;

EWLFkE (TEQ) : wHE H48% F2,3,7.8-TCDD &/ E KA :
SRR B ART A IRE, HE SN Y E KA 24 d Rt

BT h IS MRHEEMRAE)/ Zhejiang J&A Testing Technology Co., Ltd.
Mkl HFCA U ATEIT X %8 13356 5 D #5 2 )2, 310053

Add.: 2 Floor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 310053

[od it Website: www.jatests.com {541 Email: service@jatests.com

Hii§ Tel: 0571-56031800
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—eB 3 £ F AR SR AR
e HS221719009 RHE / LA¥ /
F MK B (p) 14 th 1R (pou) AW % &K E(TEQ)
=RER ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg
% 2,3,7,8-TCDD 0.08 0.05 x1 0.08
A 1,2,3,7,8-PeCDD N.D. 0.04 0.5 0.01
ﬁf 1,2,3,4,7.8-HxCDD N.D. 0.03 0.1 0.0015
ir} 1,2.3,6.7,8-HxCDD N.D. 0.03 0.1 0.0015
i‘; 1,2.3.7.8.9-HxCDD N.D. 0.03 x(.1 0.0015
= 1,2.3,4.6,7,8-HpCDD 0.43 0.02 x0.01 0.0043
;é‘ 0CDD 2.1 0.03 %0.001 0.0021
PCDDs & % 27 - - 0.10
2.3,7.8-TCDF 0.22 0.06 %0.1 0.022
1,2,3,7.8-PeCDF 0.21 0.05 %0.05 0.010
2,3,4.7.8-PeCDF 0.22 0.05 0.5 0.11
%
i 1.2.3,4.7.8-HxCDF 0.25 0.02 x0.1 0.025
K 1.2.3.6.7.8-HXCDF 0.26 0.03 %0.1 0.026
2 1.2,3,7.8.9-HxCDF N.D. 0.04 <0.1 0.002
# 2.3,4,6,7,8-HxCDF 0.28 0.03 x0.1 0.028
:; 1.2.3,4,6,7.8-HpCDF T 0.02 x0.01 0.011
1.2.3.4.7.8.9-HpCDF _ - N.D. 0.02 x0.01 . 0.00010
OCDF L5 0.03 x0.001 0.0015
PCDFs &% 4.1 = ’ 0.24
—"23% % ¥ (PCDDs+PCDFs) 6.8 - = 0.34

Hix:  FRAKE(p): SURIFREAM AL

AW SERAE (TEQ) : #H AL F23,7.8-TCDD MM ERA;

S e B AR T AR TRe, HH A Y IR 24 E IRt

BT hESAREERAE) Zhejiang J&A Testing Technology Co., Ltd.
Muhk: BRI BN AT X I %8 1335 5 D #: 2 )=, 310053
Add.: 2 Floor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 310053

[odhit Website: www.jatests.com {455 Email: service@jatests.com H1i% Tel: 0571-56031800
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B £ FMARRHERTHER
%S HS221719010 FHE / ASAE /
52 % B (p) # 8 R (poy) #1445 ¥ K E(TEQ)
=RER ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg

% 2,3,7,3-T¢DD ND. 0.09 x1 0.045
A 1,2,3,7.8-PeCDD N.D. 0.1 0.5 0.025
? 1,2.3,4,7.8-HxCDD N.D. 0.08 0.1 0.004
R 1,2,3,6,7.8-HxCDD N.D. 0.07 x0.1 0.0035
g 1,2,3,7.8.9-HxCDD N.D. 0.07 %0.1 0.0035

= 1,2,3.4,6,7.8-HpCDD 1.1 0.06 x0.01 0.011
°§ 0CDD 3.7 0.08 x0.001 0.0037
PCDDs & ¥ 5.0 ) - 0.096

2,3,7.8-TCDF 0.6 0.1 %0.1 0.06

1,2,3,7.8-PeCDF 0.4 0.1 %0.05 0.02

2,3.4,7,8-PeCDF 0.4 0.1 0.5 0.2
%

A 1.2.3.4,7,8-HxCDF 0.88 - 0.08 %0.1 0.088
K 1.2.3.6,7.8-HXCDF 0.63 0.09 %0.1 0.063
% 1.2,3,7.8,9-HxCDF N.D. 0.1 <0.1 0.005

#* 2.3,4,6,7.8-HxCDF 0.6 0.1 %0.1 0.06
:; 1,2.3,4,6,7.8-HpCDF 34 0.08 %0.01 0.034
1.2.3.4,7.8.9-HpCDF 0.8 _ 0.1 . «0.01 0.008

OCDF 19 0.1 %0.001 0.019

PCDFs & % 27 a - 0.56

—%% %% (PCDDs+PCDFs) 32 - £ 0.66

HiE: EARAE(p): —EIFKERZ,
EMLEkE (TEQ) : WHE A4 F23,78-TCDD &R BIRA;
SRR AR TF A s Re, HE AR SR A 24 d Rt

INTHZENESEERAE) Zhejiang JEA Tesrmg Technofogy Co., Ltd.

Hihb: HETA PN ITRIT XK %8 1335 5 D # , 310053

Add.: 2 Fioor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 310053

[l Website: www.jatests.com 1545 Email: service@jatests.com ii& Tel: 0571-56031800
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B K RN IR R
o5 HS221719011 FHE / AHE /
5 )R K (p) # PR (po) A1 % #iKE(TEQ
=RER ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg
% 2,3,7.8-TCDD N.D. 0.1 x1 0.05
# 1.2,3,7.8-PeCDD N.D. 0.08 *0.5 0.02
i,}i 1.2.3,4,7,8-HxCDD N.D. 0.08 %0.1 0.004
X 1.2.3,6,7,8-HxCDD N.D. 0.08 x0.1 0.004
f} 1.2.3.7.8,9-HxCDD 0.14 0.08 0.1 0.014
= 1,2.3.4.6,7,8-HpCDD 1.2 0.07 %0.01 0.012
;;E 0OCDD 47 0.08 %0.001 0.0047
PCDDs &% 6.2 2 - 0.11
2.3,7.8-TCDF 0.7 0.2 =0.1 0.07
1,2,3,7,8-PeCDF 0.7 0.1 %0.05 0.035
2.3,4.7,8-PeCDF 0.7 0.1 x0.5 0.35
%
e 1.2.3,4.7.8-HxCDF- 0.65 - 0.06 =0.1 0.065
& 1.2.3.6.7.8-HxCDF 0.89 0.06 <0.1 0.089
% 1.2.3.7.8.9-HxCDF N.D. 0.09 <0.1 0.0045
# 2.3.4,6,7.8-HXCDF 0.74 0.07 <0.1 0.074
:;; 1.234.6,7,8-HpCDF __ 2.4 7 005 x0.01 0.024
1.2.3.4.7.8,9-HpCDF : 0.28 ) 0.07 o %0.01 0.0028
OCDF 238 0.08 x0.001 0.0028
PCDFs & ¥ 9.9 - - 0.72
—"&3% %% (PCDDs+PCDFs) 16 - s 0.83

Fix:  RARE(p): ZURRAMEAL:
AR L ERE (TEQ) : WH ALY F23,7.8-TCDD #/AFKRA;
TR AT RN, HEEFN Y FRE V2SR,

IRTh SIS NEHEER 28/ Zhejiang J&A Testing Technology Co., Ltd.

Hiuhl: HRTLABLH ITRIT X iR %2 13365 D # 2 )%, 310053

Add.: 2 Floor, Building D, Ne.1335 Bin'an Rd., Binjiang District, Hangzhou, China, 310053

[edlit Website: www.jatests.com 54 Email: service@jatests.com H1% Tel: 0571-56031800
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—EFE R AR R R
HoBms HS221719012 PS8 f SRE /
5= MR A (p) # tH FR (pou) HM L FKETEQ
—RRR ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg
2 2,3,7.8-TCDD N.D. ' 0.1 x1 0.05
;’f@ 1,2.3.7.8-PeCDD N.D. 0.1 0.5 0.025
i_}f 1,2,3,4.7.8-HxCDD N.D. 0.08 0.1 0.004
E3 1.2.3.6.7.8-HxCDD N.D. 0.08 x0.1 0.004
fj: 1,2,3.7.8,9-HxCDD N.D. 0.08 x0.1 0.004
= 1.2.3,4.6,7,8-HpCDD 1.6 0.08 =0.01 0.016
§ 0OCDD 5.1 0.08 %0.001 0.0051
PCDDs & & 6.9 - - 0.11
2,3,7.8-TCDF 0.7 0.2 0.1 0.07
1,2,3,7.8-PeCDF 0.5 0.1 x0.03 0.025
2,3,4.7.8-PeCDF 0.8 0.1 0.5 0.4
%
3 1,2,3,4.7,8-HxCDF 0.90 0.06 ‘ 0.1 009
K 1,2,3.6.7.8-HxCDF 1.0 0.07 %0.1 0.1
= 1.2.3.7.8.9-HxCDF N.D. 0.09 %0.1 0.0045
# 2.3.4,6.7,8-HxCDF 1.1 0.07 x0.1 0.11
:2 1.2,3,4,6,7,8-HpCDF 35 0.05 <0.01 0.035
1,2,3.4,7.8,9-HpCDF - 033 - 008 x0.01 0.0033
OCDF 33 0.08 %0.001 0.0033
PCDFs &% 12 = £ 0.84
—=23% %% (PCDDs+PCDFs) 19 - 2 0.95

Hik:  RMEE(p): —RAKRAMZA:
EHYFRE (TEQ) : HEA4Y F23,7.8-TCDD # R FIRA:
TR B AT A PR, F MY EIRE 124 d IR

BT hZIERREEERAE/ Zhejiang J&A Testing Technology Co., Ltd.

Huhk: WHTA BN TR X %8 13355 D #% 2 )2, 310053

Add.: 2" Floor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 310053

w4t Website: www.jatests.com {is45 Email: service@jatests.com Hif Tel: 0571-56031800
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ZR 3 K AR M AR At S22
Hauths HS221719013 FHE / SRE /
32K B (p) # PR (pou) # % ¥ % B (TEQ)
=REX ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg
P 2,3.7.8-TCDD N.D. 0.05 x1 0.025
A 1,2,3,7,8-PeCDD N.D. 0.06 %0.5 0.015
? 1,2,3,4,7,8-HxCDD N.D. 0.04 %0.1 0.002
3 1,2,3,6,7,8-HxCDD N.D. 0.04 x0.1 0.002
fr 1,2,3,7.8,9-HxCDD N.D. 0.04 0.1 0.002
= 1.2.3.4,6,7.8-HpCDD 0.51 0.04 x0.01 0.0051
;% 0CDD 25 0.04 x0.001 0.0025
PCDDs &% 3.1 - = 0.054
2,3,7.8-TCDF 0.28 0.08 0.1 0.028
1,2,3,7.8-PeCDF 0.23 0.06 %0.05 0.012
2,3,4,7,8-PeCDF 0.24 0.06 0.5 0.12
%
£ 1.2.3.4,7.8-HxCDF 0.26 0.03 0.1 0.026
K 12,3.6.7.8-HxCDF 0.27 0.03 %0.1 0.027
% 1,2,3,7,8,9-HxCDF N.D. 0.04 <0.1 0.002
#* 2.3,4.6,7,8-HxCDF 0.28 0.03 %0.1 0.028
::; 1,2.3.4,6,7,8-HpCDF 0.88 0.02 =0.01 0.0088
‘ 1,2,3.4,7,8.9-HpCDF N.D. 0.03 x0.01 . 0.00015
OCDF 0.90 0.04 x0.001 0.0009
PCDFs &% 34 = 5 0.25
—23% ¥ (PCDDs+PCDFs) 6.5 . s 0.30

Hiz:  FAKE(p): TRFRREMEAL;
AW LEEEE (TEQ) : FE A48 F23.7.8-TCDD &R FRKE;
SRR BT A IR e, A LR L1248 B Rt

BT hERNEEER AR/ Zhejiang J&A Testing Technology Co., Ltd.
Hohb: HWATHEFOHTRILX %8 1335 5 D # 2 )z, 310053
Add.: 2% Floor, Building D, No. 1335 Bin'an Rd., Binjiang District, Hangzhou,China, 310053

KAl Website: www.jatests.com WE4i Email: service@jatests.com % Tel: 0571-56031800
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ZEFE A R AR R AR L AR

PERA HS221719014 KHEE V4 HAF /
52 3 i A (p) #5 th PR (poo) #M %% K (TEQ)
ZRRX ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg
P 2,3,7.8-TCDD N.D. 0.05 x1 0.025
A 1,2.3,7.8-PeCDD N.D. 0.03 0.5 0.0075
? 1.2,3.4,7,8-HxCDD N.D. 0.02 %0.1 0.001
%E 1,2.3.6,7.8-HxCDD N.D. 0.02 x0.1 0.001
)_’j; 1,2,3,7,8,9-HxCDD N.D. 0.02 0.1 0.001
= 1,2,3.4.6.7,8-HpCDD N.D. 0.02 %0.01 0.00010
“‘E 0CDD 1.7 0.03 x0.001 0.0017
PCDDs & & 1.8 - : 0.037
2,3,7.8-TCDF N.D. 0.03 0.1 0.0025
1,2,3.7.8-PeCDF 0.13 0.03 %0.05 0.0065
2,3,4,7,8-PeCDF 0.14 0.03 %0.5 0.07
; 1,2,3.4.7.8-HxCDF 0.14 0.02 0.1 0.014
& 1,2,3.6.7.8-HxCDF 0.13 0.02 x0.1 0.013
% 1,2,3,7.8,9-HXCDF N.D. 0.02 <0.1 0.001
il 2,3,4,6,7,8-HxCDF N.D. 0.02 x0.1 0.001
:; 1,2,3.4,6.7.8-HpCDF 0.33 ~0.01 x0.01 0.0033
1.2.3.4,7.8,9-HpCDF N.D. 0.02 x0.01 - 0.00010
OCDF N.D. 0.02 x0.001 0.000010
PCDFs & & 0.94 S 5 0.11
—"2% %% (PCDDs+PCDFs) 2.7 - 5 0.15

SRR B (p): —RIK A AL,

EMBEkE (TEQ) : HHE A 485 F23,7,8-TCDD MR FKRA;
Sl ok B AK T A PR e, P E A BB R vA248 IRt

[«d4l: Website: www.jatests.com

IRThIISRHSERAE)/ Zhejiang JEA Testing Technology Co., Ltd.
Hhhk: HRTH B TTIRIL X i %28 1335 5 D #: 2 )2, 310053

Add.: 2" Fioor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 310053
4 Email: service@jatests.com

HiiF Tel: 0571-56031800
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—R K AR R AR At R
HoHR5 HS221719015 AHE / AR E /
K (p) # R (po) #M %2R E(TEQ)
=RRR ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg
2 2.3.7.8-TCDD N.D. 0.07 x1 0.035
0 1,2,3.7.8-PeCDD 0.16 0.07 0.5 0.08
ﬁ 1.2,3,4,7.8-HxCDD 0.26 0.07 0.1 0.026
f:vst 1.2,3,6.7.8-HxCDD 0.64 0.07 %0.1 0.064
f} 1.2.3.7.8.9-HxCDD 0.35 0.07 %().1 0.035
t 1.2.3.4.6,7.8-HpCDD 5.7 0.08 %(.01 0.057
‘;‘i OCDD 15 0.09 x0.001 0.015
PCDDs & % 22 - . 0.31
2,3,7.8-TCDF 0.9 0.1 0.1 0.09
1,2.3.7,8-PeCDF 0.9 0.1 %0.03 0.045
2.3,4.7.8-PeCDF 12 0.1 0.5 0.6
; 1.2,3.4.7.8-HXCDF 1.4 0.05 0.1 0.14
R 1.2.3.6.7.8-HxCDF 1.5 0.06 x0.1 0.15
= 1.2.3.7.8.9-HXCDF 0.18 0.09 %0.1 0.018
# 2.3,4,6,7,8-HxCDF 1.4 0.07 x0.1 0.14
::] 1.2,3,4,6,7,8-HpCDF 43 0.04 x0.01 0.043
1.2.3,4,7.8,9-HpCDF 0.52 0.05 x0.01 0.0052
OCDF 2.5 0.04 x0.001 0.0025
PCDFs 5% 15 2 . 1.2
—E23% % ¥ (PCDDs+PCDFs) 37 - - 1.5

Fix:  FAKRA(p): ZUERIRAEMEA;

AR LFRE (TEQ) : #HE AH48% F23,7.8-TCDD A F KA
TR B AT A IR, H AN L RE 24 B R

IRTHEMRISERAR/ Zhejiang J&A Testing Technology Co., Ltd.
Huhl: OB TRILIX e g 1335 5 D ¥R 2 )2, 310053

Add.: 27 Floor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 31 0053

[l Website: www.jatests.com 1545 Email: service@jatests.com 1% Tel: 0571-56031800
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% A RS HAERTEER
st HS221719016 FEE A AAFE /
R KA (p) # i R (pou) A% F K E(TEQ
—RRA ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg

3 ] 2,3,7,8-TCDD N.D. 0.07 x1 | 0035
A 1.2.3,7.8-PeCDD N.D. 0.05 x0.5 0.012
ﬁ 1,2,3,4.7.8-HxCDD 0.13 0.04 %0.1 0.013
x 1,2.3,6.7.8-HxCDD N.D. 0.04 x0.1 0.002
;i 1,2,3.7.8.9-HxCDD N.D. 0.04 %0.1 0.002
= 1.2.3.4,6,7.8-HpCDD 0.56 0.03 x0.01 0.0056
‘;“E' OCDD 3.0 0.05 x0.001 0.003
PCDDs & % 38 - 5 0.073

2.3,7,8-TCDF 0.32 0.08 %0.1 0.032
1,2,3,7,8-PeCDF 0.35 0.06 %0.05 0.018

2.3,4,7,8-PeCDF 0.35 0.06 0.5 0.18

; 1.2,3,4,7.8-HxCDF 0.35 0.03 0.1 0.035

K 1,2,3,6.7.8-HXCDF 0.50 0.03 %0.1 0.05
% 1,2,3,7.8.9-HxCDF N.D. 0.04 x0.1 0.002
# 2.3.4,6,7,8-HxCDF 037 0.03 x0.1 0.037
2 1,2.3.4.6,7,8-HpCDF 1.6 0.02 %0.01 0.016

1.2.3.4.7.8.9-HpCDF N.D. 0.03 %0.01 0.00015

OCDF 2.0 0.05 x0.001 0.002

PCDFs & % 5.9 . . 0.37

—"23x ¥ (PCDDs+PCDFs) 9.7 - - 0.44

#iE: RARE(p): ZRIFAKEM AL,
AW L FRE (TEQ) : W H A% F23,7,8-TCDD #RERAE;
EM R BAKT S IR e, H AN YRR 24 E Rt

SRThZIERRHSERAR/ Zhejiang J&A Testing Technology Co., Ltd.
Hihl: #FIC4EHLN ATRIT XK i dest 13355 D #5 2 2, 310053
Add.; 2 Floor, Building D, No.1335 Bin'an Rd., Binjiang District, Hangzhou,China, 310053

[ht Website: www.jatests.com

i H# Email: service@jatests.com

#11% Tel: 0571-56031800
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ZeB R R MR AR At 22
Bt HS221719017 PSS 3 / SLE /
5K & (p) # i FR (o) M L ¥R E(TEQ)
—ERE
ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg
% 2,3,7,8-TCDD N.D. 0.04 x1 0.02
H 1,2.3,7,8-PeCDD N.D. 0.04 %0.5 0.01
ﬁf 1.2.3.4,7,8-HxCDD N.D. 0.02 x0.1 0.001
;*f. 1,2,3,6,7,8-HxCDD N.D. 0.02 x0.1 0.001
;:L 1,2,3,7,8,9-HxCDD N.D. 0.02 0.1 0.001
= 1,2,3,4.6,7,8-HpCDD N.D. 0.02 x0.01 0.00010
“';é 0OCDD 2.1 0.03 %0.001 0.0021
PCDDs &% 22 3 . 0.035
2.3,7.8-TCDF 0.06 0.03 x0.1 0.006
1,2,3,7,8-PeCDF N.D. 0.02 %0.05 0.00050
2.3,4.7,8-PeCDF 0.1 0.02 x0.5 0.05
?L 1,2.3.4,7,8-HxCDF 0.11 0.01 0.1 0.011
K 1,2.3.6,7.8-HxCDF N.D. 0.01 %0.1 0.00050
% 1,2.3.7.8.9-HxCDF N.D. 0.02 0.1 0.001
j‘F 2.3.4.6.7.8-HxCDF N.D. 0.01 x0.1 0.00050
.z,i; 1,2.3,4.6,7,8-HpCDF 0.33 0.009 %0.01 0.0033
1,2,3.4.7,8,9-HpCDF N.D. ~0.01 %0.01 0.000050
OCDF 0.52 0.02 %0.001 0.00052
PCDFs & ¥ ] - K 0.073
—"&3% % ¥ (PCDDs+PCDFs) 3.4 - S 0.11

£iE:

EMFEE(P):
EMHEFRE (TEQ)
S R AR T 4% & PR BT,

B K N R AR
. FH A4 F2.3,7.8-TCDD 89 /R &K A ;

LR E 2 BRI,

HRTNEAS MR AT/ Zhejiang J&A Testing Technology Co., Ltd.

fiht: HERYTATHUM ITIRIL K 428 1335 5 D #5 2 ), 310053
Add.: 2 Floor, Building D, No.1335 Bin’an Rd., Binjiang District, Hangzhou,China, 310053
[ 1l Website: www.jatests.com {45 Email: service@jatests.com 1% Tel: 0571-56031800
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—E £ R KA A L AER
5 HS221719018 XHEE v HRE i
5 MK (p) # th PR (pou) HE LR E(TEQ)
—RRX ng TEQ/kg ng TEQ/kg I-TEF ng TEQ/kg
3 2.3,7.8-TCDD | 0.13 0.07 x1 0.13
0 1.2,3,7.8-PeCDD 0.16 0.07 0.5 0.08
E 1,2,3,4,7.8-HxCDD 0.27 0.03 x0.1 0.027
3} 1,2,3,6.7.8-HxCDD 0.28 0.05 %0.1 0.028
:1; 1.2,3,7.8.9-HxCDD 0.14 0.05 x0.1 0.014
= 1.2.3,4,6,7.8-HpCDD 1.7 0.04 %0.01 0.017
;‘E OCDD 6.3 0.06 %0.001 0.0063
PCDDs & & 9.0 7 - 0.30
2,3,7,8-TCDF 1.0 0.2 =0.1 0.1
1,2,3,7,8-PeCDF 1.5 0.1 %0.05 0.075
2,3,4,7,8-PeCDF 1.7 0.1 x05 085
; 1,2,3,4,7.8-HxCDF 1.9 _ 0.06 x0.1 3 0.19
R 1,2,3.6.7.8-HXCDF 19 0.07 01 ) 019
% 1,2,3,7.8,9-HxCDF 0.26 0.09 01 | 0026
3 2,3,4,6.7.8-HXCDF 1.7 0.07 x0.1 0.17
:;; 1.2.3.4.6,7.8-HpCDF 47 0.04 %0.01 0.047
1,2,3,4.7.8.9-HpCDF 062 - 006 «0.01 - | 00062
OCDF 2.6 0.04 %0.001 0.0026
PCDFs &% 18 - = 1.7
Z=2# ¥ ¥ (PCDDs+PCDFs) 27 - 4 2.0

HiE:  FRRE(p): —BFRKREMZAL;
HELFKE (TEQ) : WH H40% F2,3,7,8-TCDD #9/R FRA:
TR BAKT A IREE, P E A S IR 1248 B Rt

*%% Jg 4 4L % Test Report End ***

IRTH I MRHEERAE)/ Zhejiang J&A Testing Technology Co., Ltd.
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